Perioperative Management of Oral Anticoagulation 
*Questions*
1.  A patient presents to your clinic and informs you that he is having a colonoscopy.  He wants to know what to do with his warfarin for the procedure and seeks out your advice.

a. Tell the patient to contact his PCP

b. Review the patients indication for warfarin therapy and provide appropriate recommendations to PCP

c. Stop warfarin for 5 days and bridge with LMWH

d. Continue warfarin

2. Which is the correct description of CHADS2 scoring?
a. CHF, hypertension, age >65, DM, prior history of stroke
b. Cardiomyopathy, hypertension, age >75, DM, prior history of stroke
c. CHF, hypertension, age > 75, DM, prior history of stroke
d. CHF, hyperlipidemia, age >75, DM, prior history of stroke

3.  TL is a 75 year old male on warfarin indefinitely for atrial fibrillation.  His CHADS2 score is 5. TL is scheduled for a biopsy of his bladder. Per coordination with his cardiologist, LMWH bridging is ordered and implemented according to your clinic protocol.  Three days after the procedure, he continues to have hematuria and the urologist advises to hold warfarin but continue LMWH due to his high CHADS2 score.  The urologist seeks your advice on the appropriate dose of LMWH.

a. Continue full treatment dose and order antiXa levels

b. Reduce the dose of LMWH to a prophylactic regimen until hematuria resolves, then resume warfarin and continue LMWH bridging until INR is therapeutic
c. Stop LMWH and continue warfarin as it will take several days for warfarins fullest effects

d. Defer to cardiology

4.  Warfarin therapy must be interrupted for the following:

a. Mole excision

b. Hip Replacement surgery

c. Cortisone injection in the knee

d. Epidural

e. B and D
5.  BL has a history of recurrent thromboembolism and will need to hold warfarin and be placed on LMWH with enoxaparin for the purposes of bridging therapy.  BL is a 66 year old male, 5’9” tall and weighs 212lbs.  His baseline labs are WNL including Scr of 0.8mg/dL.  What is dose of enoxaparin should be implemented preoperatively assuming once daily dosing?

a. Enoxaparin dose = 100mg sc daily (50% reduction the day prior to procedure)
b. Enoxaparin dose = 150mg sc daily (50% reduction the day prior to procedure)

c. Enoxaparin dose = 140mg sc daily (70mg the day prior to procedure)

d. Unable to calculate with information provided
6. To assess the risk of clotting, we need to review…..


a. The patient’s anticoagulation indication


b. The type of procedure


c. Co-morbidities


d. All of the above

7. The following are considered risk factors for increasing the risk of thromboembolism….

a. Extended duration of warfarin interruption

b. Hypercoagulable state

c. Immobility

d. Morbid obesity

e. All of the above
8. Choose the best response.

a. The standardization of perioperative warfarin interruption has been fully established

b. All patients should have warfarin therapy interruption managed the same way to make it easier for clinicians and patients

c. Validation tools exist to determine the risk of perioperative thromboembolism
d. Bridging anticoagulation should be evaluated on a case by case basis and plan implemented according to best practices, patient values and preferences and safety

9. The best way to implement a NOAC for bridging is….

a. Stop warfarin and start NOAC the following day

b. Stop warfarin and implement according to the recommended INR level according to the package insert for the particular NOAC

c. NOACs are not currently recommended as a bridging agent

d. Hold warfarin for 3 days then implement desired NOAC

10. CC is a 79 year old male on apixaban 5mg bid indefinitely for the diagnosis of atrial fibrillation. PMH inclusive of hypertension and GERD. CC is scheduled for Left Total Knee Replacement.  Relevant information: 5’10”, 86.4kg, Scr 1.5  How should CC’s apixaban therapy be managed for surgery?
a. Crcl is 48.8ml/min, hold apixaban 2-3 days prior to surgery
b. Crcl is 41.2ml/min, hold apixaban 5 days prior to surgery
c. CrCl is 41.2ml/min, interruption is not needed
d. Crcl is 48.8ml/min, hold apixaban 7 days prior to surgery
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